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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
WPT and NFC

MODEL NUMBER: SM-G781B/DS, SM-G781B

SERIAL NUMBER: R3CN704KACH (RADIATED);

DATE TESTED: JUL 29, 2020;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 15B Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
Junwhan Lee Yeonhee Lim
Suwon Lab Engineer Suwon Lab Technician
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4, 2014

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
[ ] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Disturbance, 30 MHz to 1 GHz 3.49 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in
IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, WPT and NFC.

This test report addresses the

This report covers the Samsung models SM-G781B/DS and SM-G781B.

WWAN receiver mode.

These models are identical in hardware except SM-G781B has single SIM tray.
With some pre-scan, model SM-G781B/DS was set for final test.

5.2. TEST MODE

Mode

Description

GSM850

Communicating with Call simulator(CMW500)

WCDMA BAND 5

Communicating with Call simulator(CMW500)

LTE BAND 5 Communicating with Call simulator(CMW500
LTE BAND 12 Communicating with Call simulator(CMW500)
LTE BAND 13 Communicating with Call simulator(CMW500)
LTE BAND 26 Communicating with Call simulator(CMW500)
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5.3. WORST-CASE ORIENTATION AND MODE

- Worst Axis condition

Band X Y

GSM850 - -

WCDMA B5 - -

O|0|0O|N

LTE B5 - -

LTEB12 o - -
O

LTE B13

LTE B26 - - 0]

LTE Band 17
LTE Band 17 (Rx Frequency range: 734-746 MHz) is covered by LTE Band 12 (Rx Frequency

range: 729-746 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.
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5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List

Description Manufacturer Model Serial Number FCC ID
Charger SAMSUNG EP-TA200 R37MCQS5HH1DK3 N/A
Data Cable SAMSUNG EP-DR140ABE N/A N/A
/O CABLE
1/0 Cable List
Cable No. Port # of identical Connector Cable Cable Remarks
ports Type Type Length(m)
1 DC Power 1 C Type Shielded 1.1m N/A
TEST SETUP

The EUT is continuously communicated with the call box during the tests.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adapter

AC Main

| Communication Test Set |
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Next Cal. Date
Amir(‘)r(‘)"’} 1;‘(’)%‘*&5'2’30"3 ETS 3121D DB4 00164753 01-31-21
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-13-20 08-04-22
Preamplifier ETS 3116C-PA 00168841 08-08-20 08-06-21
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845(Notel) 08-04-20 08-13-22
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749(Notel) 08-04-20 08-13-22
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20 07-27-22
Communications Test Set R&S CMW500 115331 08-05-20 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-05-20 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 351741 08-05-20 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-06-20 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-06-20 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-20 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-20 08-03-21
Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
Directional Antenna Cobham FPA3-0.8-6.0R/1329 110367-0003 N/A
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-05-20 08-05-21
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-05-20 08-05-21
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-05-20 08-05-21
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-05-20 08-05-21
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-05-20 08-05-21
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-05-20 08-05-21
Attenuator PASTERNACK PE7087-10 A009 08-08-20 08-05-21
Attenuator PASTERNACK PE7087-10 A001 08-08-20 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-08-20 08-03-21
Attenuator PASTERNACK PE7087-10 A007 08-08-20 08-03-21
Attenuator PASTERNACK PE7395-10 AO011 08-08-20 08-05-21
UL Software
Description Manufacturer Model Version
Radiated software uL UL EMC Ver 9.5
AC Line Conducted software uL UL EMC Ver 9.5

Note. The above antenna was not used for testing from August 4th to August 13th.
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7. APPLICABLE LIMIYS AND TEST RESULTS

TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MHz2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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7.1. Above 1 GHz in the GSM850

LOW CHANNEL(869.2 MHz)

HORIZONTAL PEAK PLOT

'\IH_IL SUWON Lok Chamber 1 28z8 Jul 29 B3:49:21
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
3 ! Mode:Tx GSM 858 Low Above 16
Eld : ; Tested by:2AB81
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1:1-18 THI-6dB)/ 38k 8778 PERK/LogPur-Uide Jddnsec(huto) 081 MAXH B-36Bdege 208
,HBJL SUWOM Lab Chamber 1 2828 Jul 29 B3:49:21
; Rodiated Emis=lions 3-Meters
a Project MNumber:47839555428
18 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Low Bbove 16
el Tested by:2d881
51| ......
s 79 | SR E—
it i :
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- o
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i - O Ll R i i O s -
o
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DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 1648 3994 3 %63 366 3 32.24 5 - 7 176 6360 200 H
2 2319 3497 PK 315 354 8 3187 » - 74 4213 0360 200 H
3 2803 33.63 PK 322 344 6 32.03 » - 74 197 0360 100 H
Z 1648 3656 PK 263 366 6 30.86 » - 74 4314 0360 200 v
5 2316 35.60 PK 315 354 B 3259 » - 74 141 0360 200 v
6 2791 33.85 PR 22 344 5 32.15 5 - 7 185 6360 100 v

PK-Peak Detector
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MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

| UL _SUMON Lok Chamber | 2028 Jul 29 B3:42:27
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx GSM 858 Mid Above 16
Eld Tested by:2AB81
S B i BB St ————.—-Gti—-—aiii—-—....eHtinon
3 78
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B P S e e : i s ;
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1:1718 THI-6dB) /280K 8772 FECK/LagPur—Uide utc) 9081 MK B-35Bdegs 188
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DATA
Trace Markers

Marker F'fg;‘f';w T::B:éz:)g Det 3117_00168717 118GHz[dB] 1GHz_HPF EE:%E.‘:; Class B Avg Limit (dBuvim) AV‘C'S(:QM”Q‘" Class B P Limit (dBuV/m) M(:E)‘" ‘TS;L;" H:‘f‘;“ Polarity
1 1673 36.54 PK 284 364 5 31.04 — - 74 ~42.96 0-360 200 H
2 2233 34.93 PK 313 357 7] 30.93 — - 74 “a3.07 0360 100 H
3 3.579 32.67 PK 33.1 -33.5 5 32.77 - - 74 -41.23 0-360 100 H
4 1.673 36.47 PK 28.4 -36.4 5 28.97 - - 74 -45.03 0-360 100 vV
5 2.23 35.29 PK 313 -35.6 4 31.39 - - 74 -42.61 0-360 100 vV
6 3.5695 33 PK 33.1 -33.5 5 33.1 - - 74 -40.9 0-360 100 vV

PK — Peak Detector
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HIGH CHANNEL (893.8 MHz)

HORIZONTAL PEAK PLOT

HHJL SUWON Lok Chamber 1 28z8 Jul 29 B3:35:38
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 2237 3467 3 313 356 2 3077 5 - 7 323 6360 100 H
2 2.732 3432 PK 321 345 7 3262 » - 74 4138 0360 200 H
3 2119 3287 PK 36 326 2 3427 » - 74 30.73 0360 200 H
Z 2.248 35.06 PK 314 355 2 3136 » - 74 42.64 0360 100 v
5 2.737 34.19 PK 321 344 6 32.49 » - 74 4151 0360 200 v
6 213 327 PR B 325 2 3477 5 - 7 3923 6360 200 v

PK — Peak Detector

Page 17 of 67

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15B(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

7.2. Above 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

HHJL SUWON Lok Chamber 1 26828 Jul 29 B3:58: 11
Rodiated Emissions 3-Meters
a Project Number:4789555428
8 Client: Samsung
ConfigiEUT / AC Adapter
Mode: Tx WCDMA BS Mid Akove 16
Eld Tested by:2AB81
&0 e it L S
3 78
[
a
n
S 6@
£ Cluss B Avg Limit (dBul/m)
£
Rl l il lll i L i r i i i A i
w
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Frequency (GHz)
Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Susep Pte Hoape/fods  FPasition Range (&) FOUABU Fef/hitn  Del/fvg Mode Suesp Fis  Fupsifode Fesition
1:1-18 THI-6dE) /38K B7/8 PERK/LogPur-Uideo  34Bnsec(Puto) 9881  MAXH B-36Bdege 208
HHJL SUWON Lok Chamber 1 26828 Jul 29 B3:58: 11
Rodiated Emissions 3-Meters
a Project Number:4789555428
8 Client: Samsung
ConfigiEUT / AC Adapter
Mode: Tx WCDMA BS Mid Akove 16
Eld Tested by:2AB81
&0 e it L S
) 78
i}
»
5 15)
= Class B Avg Limit C(dBul/m)
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>
= O il llliiiii i i L e B O .
o
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1 18
Frequency (GHz)
Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Sueep Pts HSapeifods  FPasition Range (&) FOUABU Fef/fitn  Del/fvg Mode Suesp Fls  Fupsiode Fesition
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DATA
Trace Markers

Meter Corrected

Marker Py reairg Det au17_oo1es717 1-18GHz(dB] 1GHz_HPF Reaing Class B Avg Limit (@Buvim) pCISE et Class B Pk Limi (dBuvim) Ve o oot Polary
1 1.868 34.35 PK 30.4 -36.2 7 29.25 - - 74 -44.75 0-360 200 H
2 3.101 33.17 PK 32.7 -34 7 32.57 - - 74 -41.43 0-360 200 H
3 4.338 32.33 PK 34 -32.6 4 34.13 - - 74 -39.87 0-360 100 H
4 1.862 34.67 PK 30.3 -36.1 7 29.57 - - 74 -44.43 0-360 200 \
5 3.096 32.44 PK 32.7 -34 7 31.84 - - 74 -42.16 0-360 200 \
6 4.333 31.83 PK 34 -32.6 4 33.63 - - 74 -40.37 0-360 200 Vv

PK — Peak Detector
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

7.3.

LOW CHANNEL(870.5MHz)

Above 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

| UL _SUMON Lok Chamber | 2028 Jul 29 B2:55:55
Rodiated Emissions 3-Meters
“ Project Number:4789555428
8 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx LTE BS Low Above 16
Eld Tested by:2AB87
2l il /I il- i iilI% e, e, e e, =
E S e T
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T Class B Avg Limit (dBul/m)
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Frequency (GHz)
Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Susep Pte Hoape/fods  FPasition Range (&) FOUABU Fef/hitn  Del/fvg Mode Suesp Fis  Fupsifode Fesition
1:1-18 THI-6dE) /38K B7/8 PERK/LogPur-L Jdnsecifuto) 9081 HAXH B-36Bdege 108
| UL _SUMON Lok Chamber | 2028 Jul 29 B2:55:55
Rodiated Emissions 3-Meters
" Project Number: 4789555428
18 Client:Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B5_Low_fhove 16
el Tested by:2d881
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E 78 ..........
il
:
§ =15)
- Class B Avg Limit (dBul/m)
- :
R, asC ki ii-mzssiiiiii’é iitin i b b:r Hiipi0oi]:».
o
48
6
=
4 2 a
14l (=}
=45}
1 18
Frequency (GHz)
Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Sueep Pts HSapeifods  FPasition Range (&) FOUABU Fef/fitn  Del/fvg Mode Suesp Fls  Fupsiode Fesition
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DATA
Trace Markers

Marker F'fg;‘f';w 7::553) Det 3117_00168717 118GHz[dB] 1GHz_HPF EE:%E.‘:; Class B Avg Limit (dBuvim) AV‘C'S(:QM”Q‘" Class B P Limit (dBuV/m) M(:E)‘" ‘TS;L;" H:‘f‘;“ Polarity
1 2026 35.25 PK 313 358 6 3135 — - 74 “42.65 0-360 200 H
2 2943 3421 PK 324 342 6 33.01 — - 74 ~20.99 0360 100 H
3 4.336 32.45 PK 34 -32.6 4 34.25 - - 74 -39.75 0-360 100 H
4 2.053 33.95 PK 313 -35.6 6 30.25 - - 74 -43.75 0-360 100 vV
5 2.92 33.08 PK 32.3 -34.1 6 31.88 - - 74 -42.12 0-360 200 vV
6 4.349 32.28 PK 34 -32.6 4 34.08 - - 74 -39.92 0-360 200 vV

PK — Peak Detector
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

HHJL SUWON Lok Chamber 1 28z8 Jul 29 B2:46:56
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode:Tx LTE B5 Mid Above 16
Eld Tested by:2AB87
&0 i i frrrmrereporee
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Frequency (GHz)
Range (G0 REABI Ref/ittn  Dat/ivg Fods Pie ¥ups/fiode Fasition Rangs (6%) ROLB Ref/hitn  Det/fg Hods = P Fwps/ode Position
1:1718 THI-6dB) /38K 87/ PERK/LogPur Ui de uto) 9881 HAXH B-36Bdege 200
HHJL SUWON Lok Chamber 1 28z8 Jul 29 B2:46:56
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode:Tx LTE B5 Mid Above 16
Eld Tested by:2AB87
&0 i i frrrmrereporee
) 78
0
I
5 515]
= Class B Avg Limit C(dBul/m)
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 1968 3454 3 312 358 5 30.44 5 - 7 356 6360 200 H
2 3281 33.07 PK 2.7 339 7 3257 » - 74 143 0360 100 H
3 2328 32.13 PK 34 326 2 33.93 » - 74 ~20.07 0360 100 H
Z To71 3512 PK 312 3538 5 3102 » - 74 4298 0360 100 v
5 3274 3282 PK 32.7 339 7 3232 » - 74 4168 0360 100 v
6 2333 3267 PR 3 2.6 2 3447 5 - 7 3953 6360 100 v

PK — Peak Detector
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

| UL _SUMON Lok Chamber | 2028 Jul 29 ©3:83:83
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx_LTE BS_High_Above 16
Eld Tested by:2AB87
S B i BB St ————.—-Gti—-—aiii—-—....eHtinon
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Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Pte Hoape/fods  FPasition Range (&) FOUABU Fef/hitn  Del/fvg Mode Suesp Fis  Fupsifode Fesition
1:1=18 1HI-6dB) /30K B7/2 PERK/LogPur Ui de uto) 9881 HAXH B-36Bdege 208
| UL _SUMON Lok Chamber | 2028 Jul 29 ©3:83:83
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx_LTE BS_High_Above 16
Eld Tested by:2AB87
S B i BB St ————.—-Gti—-—aiii—-—....eHtinon
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 1885 3.4 3 306 36 7 307 5 - 7 33 6360 200 H
2 3.048 3256 PK 326 339 6 3186 » - 74 4214 0360 200 H
3 2083 3264 PK 36 327 2 33.04 » - 74 ~40.06 0360 200 H
Z 1674 35.03 PK 304 362 7 25.53 » - 74 ~44.07 0360 100 v
5 3.056 3234 PK 326 34 6 3154 » - 74 4246 0360 100 v
6 2124 3261 PR B 325 2 3411 5 - 7 39.89 6360 200 v

PK — Peak Detector
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FCC ID: ABLSMG781B

7.4. Above 1 GHz in the LTE Band 12

LOW CHANNEL(730.5 MHz)

HORIZONTAL PEAK PLOT

| UL SUMON Lob Chanber | 2028 Jul 29 B2:24:27
Rodiated Emissions 3-Meters
a Project Number:4789555428
8 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_Low_Rbove 1G
Eld Tested by:2A881
&0 e it L S
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T Class B Avg Limit (dBul/m)
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Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Susep Pte Hoape/fods  FPasition Range (&) FOUABU Fef/hitn  Del/fvg Mode Suesp Fis  Fupsifode Fesition
1:1-18 THI-6dE) /38K B7/8 PERK/LogPur-Uideo  34Bnsec(Puto) 9881  MAXH B-36Bdege 208
| UL SUMON Lob Chanber | 2028 Jul 29 B2:24:27
Rodiated Emissions 3-Meters
a Project Number:4789555428
8 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_Low_Rbove 1G
Eld Tested by:2A881
&0 e it L S
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FCC ID: ASLSMG781B

DATA
Trace Markers

Marker F'fg;‘f';‘ T::B:éz:)g Det 3117_00168717 118GHz[dB] 1GHz_HPF EE:%E.‘:; Class B Avg Limit (dBuvim) AV‘C'S(:QM”Q‘" Class B P Limit (dBuVim) M(:E)‘" ‘TS;L;" H:‘f‘;“ Polarity
1 1843 35.15 PK 301 362 6 29.65 — - 74 4435 0-360 100 H
2 2.763 33 PK 322 343 7] 316 — - 74 424 0360 100 H
3 4.631 32.5 PK 34.2 -32.2 4 34.9 - - 74 -39.1 0-360 200 H
4 1.848 35.15 PK 30.2 -36.2 6 29.75 - - 74 -44.25 0-360 100 vV
5 2.755 33.25 PK 32.1 -34.3 5 31.55 - - 74 -42.45 0-360 200 vV
6 4.66 33.56 PK 34.2 -32.3 4 35.86 - - 74 -38.14 0-360 100 vV

PK — Peak Detector
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MID CHANNEL (737.5 MHz)

HORIZONTAL PEAK PLOT

HRJL SUWON Lok Chamber 1 28z8 Jul 29 B2 36:58
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode: T LTE B12 Mid fbove 16
Eld Tested by:2A881
&0 i i frrrmrereporee
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Range (62 REUBL Ref/Attn  Dat/ivg Fode Pte  toupe/fods  FPasition Range (6] FELUE Fef/fittn  Det/fg Mode Sueep Fic  Foupe/Mode FPesition
1:1=18 1HI-6dB) /30K B7/2 PERK/LogPur Ui de uto) 9881 HAXH B-36Bdege 200
HRJL SUWON Lok Chamber 1 28z8 Jul 29 B2 36:58
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode: T LTE B12 Mid fbove 16
Eld Tested by:2A881
&0 i i frrrmrereporee
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 1894 5 3 307 36 7 309 5 - 7 31 6360 200 H
2 2867 X PK 323 342 8 328 » - 74 12 0360 100 H
3 2465 32.43 PK 342 323 2 3473 » - 74 39.27 0360 100 H
Z 1,688 35.65 PK 306 361 7 30.85 » - 74 2315 0360 100 v
5 2867 35.13 PK 323 342 B 34.03 » - 74 39.97 0360 200 v
6 2508 32.05 PR 342 23 2 3435 5 - 7 39.65 6360 100 v

PK — Peak Detector
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HIGH CHANNEL (744.5 MHz)

HORIZONTAL PEAK PLOT

HHJL SUWON Lok Chamber 1 26828 Jul 29 B2 38: 38
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx_LTE B12_High_fbove 16
Eld Tested by:2A881
&0 i i frrrmrereporee
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Range (62 REUBL Ref/Attn  Dat/ivg Fode Pte  toupe/fods  FPasition Range (6] FELUE Fef/fittn  Det/fg Mode Sueep Fic  Foupe/Mode FPesition
(BE] THI-6dB) /30 BT/2 FERK LogPur-U i de utod 9881 HAH B-Ylbdege 201
HHJL SUWON Lok Chamber 1 26828 Jul 29 B2 38: 38
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx_LTE B12_High_fbove 16
Eld Tested by:2A881
&0 i i frrrmrereporee
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Marker F'fg;‘f';w ::éj) Det 3117_00168717 118GHz[dB] 1GHz_HPF EE:%E.‘:; Class B Avg Limit (dBuvim) AV‘C'S(:QM”Q‘" Class B P Limit (dBuV/m) M(:E)‘" ‘TS;L;" H:‘f‘;“ Polarity
1 1893 35.34 PK 307 36.1 7 30.64 — - 74 ~43.36 0-360 201 H
2 2.763 32.86 PK 322 343 7] 3116 — - 74 “a2.84 0360 100 H
3 4.05 33.1 PK 33.6 -32.8 4 34.3 - - 74 -39.7 0-360 201 H
4 1.893 35.81 PK 30.7 -36.1 7 31.11 - - 74 -42.89 0-360 201 vV
5 2.76 33.35 PK 32.1 -34.4 4 31.45 - - 74 -42.55 0-360 100 vV
6 4.067 32.9 PK 33.6 -32.6 4 34.3 - - 74 -39.7 0-360 201 vV

PK — Peak Detector
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

7.5.

MID CHANNEL (751.0 MHz)

Above 1 GHz in the LTE Band 13

HORIZONTAL PEAK PLOT

'\IH_IL SUWON Lok Chamber 1 28z8 Jul 29 Bz2:18:18
Rodiated Emissions 3-Meters
A Project Number: 4789555428
8 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE B13 Mid fbove 16
Eld Tested by:2A881
T — -, A i A . i e e s e ————_
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121918 THI-6dB) /38K 8772 PERK/LogPur-Video  Furlo 9601 WA B-Y%bdegs 208
'\IH_IL SUWON Lok Chamber 1 28z8 Jul 29 Bz2:18:18
Rodiated Emissions 3-Meters
) Project Number: 4789555428
186 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx LTE B13 Mid fbove 16
Eld Tested by:2A881
T — -, A i A . i e e s e ————_
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corected Azimuth Height

e | o | i | o | awsss | vsowm | e | i | cmossumiam | OT | amanumenn |t | e | e | o
1 1.884 36.01 PK 30.6 -36.2 7 31.11 - - 74 -42.89 0-360 100 H
2 2711 33.63 PK 32.1 -34.4 9 32.23 - - 74 -41.77 0-360 200 H
3 5.009 31.78 PK 34.2 -31.8 4 34.58 - - 74 -39.42 0-360 100 H
4 1.883 35.51 PK 30.5 -36.1 7 30.61 - - 74 -43.39 0-360 200 \
5 2.722 34.02 PK 32.1 -34.4 8 32.52 - - 74 -41.48 0-360 100 \
6 5.016 31.66 PK 34.2 -31.7 4 34.56 - - 74 -39.44 0-360 200 N

PK — Peak Dector
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DATE: AUG 24, 2020

7.6.

LOW CHANNEL(860.5 MHz)

Above 1 GHz in the LTE Band 26

HORIZONTAL PEAK PLOT

HH_IL SUWON Lok Chamber 1 26828 Jul 29 B3 zz2:22
Rodiated Emissions 3-Meters
a Project Number:4789555428
8 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx LTE B26 Low Above 16
Eld Tested by:2AB81
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3 78
[
a
n
L 6B
£ Cluss B Avg Limit (dBul/m)
£
E R i L e il s O
w
o
00000000 000000000 S SRS SO AN SO S o
; e -~
AN AR, -
30 st A S ANNAANASAR et
uw,.‘,.w,‘._.u'-.w‘-v"“““»"‘-J~...m,whu'»~~”*¢“‘“"' ] i i
=d5)
18
Frequency (GHz)
Fange (GHz) FEIABU Ref/Attn  Det/Avg Mods Susep Pte Hoape/fods  FPasition Range (&) FOUABU Fef/hitn  Del/fvg Mode Suesp Fis  Fupsifode Fesition
1:1-18 THI-6dE) /38K B7/8 PERK/LogPur-Uideo  34Bnsec(Puto) 9881  MAXH B-36Bdege 208
HH_IL SUWON Lok Chamber 1 26828 Jul 29 B3 zz2:22
Rodiated Emissions 3-Meters
. Project Number:4789555428
186 Client: Samsung
ConfigiEUT / AC Adapter
Mode:Tx LTE B26 Low Above 16
Eld Tested by:2AB81
S B i BB St ————.—-Gti—-—aiii—-—....eHtinon
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker e reairg Det 3117_00168717 1-18GHz(dB) 1GHz_HPF Reaing Class B Avg Limit (dBuVim) pCISE et Class B Pk Limit (dBuviim) Ve o oot Polaity
1 1,989 33.60 3 313 358 5 25.69 5 - 7 431 6360 200 H
2 2886 36.61 PK 323 342 7 3541 » - 74 3850 0360 100 H
3 2352 32.10 PK 34 325 2 34.09 » - 74 30.01 0360 200 H
Z 1979 3391 PK 312 3538 5 2581 » - 74 2419 0360 100 v
5 2872 3412 PK 323 343 B 32.02 » - 74 ~41.08 0360 200 v
6 2341 32.08 PR 3 2.6 2 33.88 5 - 7 012 6360 200 v

Pk - Peak detector
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

HHJL SUWON Lok Chamber 1 26828 Jul 29 B3:89:57
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode:Tx LTE B26 Mid fbove 16
Eld Tested by:2AB81
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1:1=18 1HI-6dB) /30K B7/2 PERK/LogPur Ui de uto) 9881 HAXH B-36Bdege 208
HHJL SUWON Lok Chamber 1 26828 Jul 29 B3:89:57
Rodiated Emissions 3-Meters
Project Number:4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode:Tx LTE B26 Mid fbove 16
Eld Tested by:2AB81
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker Py reairg Det au17_oo1es717 1-18GHz(dB] 1GHz_HPF Reaing Class B Avg Limit (@Buvim) pCISE et Class B Pk Limi (dBuvim) Ve o oot Polary
1 1.676 41.14 PK 28.4 -36.5 5 33.54 - - 74 -40.46 0-360 100 H
2 3.508 36.59 PK 32.8 -33.5 6 36.49 - - 74 -37.51 0-360 100 H
3 4.523 32.61 PK 34.2 -32.3 4 34.91 - - 74 -39.09 0-360 100 H
4 1.687 35.82 PK 28.5 -36.5 5 28.32 - - 74 -45.68 0-360 200 \
5 3.494 33.86 PK 32.8 -33.4 5 33.76 - - 74 -40.24 0-360 100 \
6 4.523 36.18 PK 34.2 -32.3 4 38.48 - - 74 -35.52 0-360 200 Vv

PK — Peak Detector
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

HIGH CHANNEL (892.5 MHz)

HORIZONTAL PEAK PLOT

WIH_IL SUWON Lok Chamber 1 28z8 Jul 29 B3:16:81
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode: T« LTE B26 High fbove 16
Eld Tested by:2AB81
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1:1718 THI-6dB) /38K 87/ PERK/LogPur Ui de uto) 9881 HAXH B-36Bdege 188
WIH_IL SUWON Lok Chamber 1 28z8 Jul 29 B3:16:81
Rodiated Emissions 3-Meters
Project Number: 4789555428
188 Client: Samsung
Config:EUT / AC Adopter
Mode: T« LTE B26 High fbove 16
Eld Tested by:2AB81
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers

Meter Corrected

Marker Py reairg Det au17_oo1es717 1-18GHz(dB] 1GHz_HPF Reaing Class B Avg Limit (@Buvim) pCISE et Class B Pk Limi (dBuvim) Ve o oot Polary
1 1.904 35.26 PK 30.8 -35.9 7 30.86 - - 74 -43.14 0-360 200 H
2 2.943 34 PK 32.4 -34.2 6 32.8 - - 74 -41.2 0-360 200 H
3 4.742 32.65 PK 34.2 -32.3 4 34.95 - - 74 -39.05 0-360 200 H
4 1.905 34.91 PK 30.8 -35.9 7 30.51 - - 74 -43.49 0-360 100 \
5 2.918 33.58 PK 32.3 -34.1 6 32.38 - - 74 -41.62 0-360 100 \
6 4.748 31.68 PK 34.2 -32.2 4 34.08 - - 74 -39.92 0-360 200 Vv

PK — Peak Detector
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

7.7. Below 1 GHz in the GSM850

LOW CHANNEL(869.2 MHz)

HORIZONTAL PEAK PLOT

| ool SUWON Lab Choamber 2 2828 Jul 28 B9:36:57
36
Radicted Emissions - 3 Meters 4
Pro ject Number:4789355428 9
17 Client  Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Low_Below 16
184 Tested by:28895
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1:38-614 1 28k~ BiB ) / 308T2/B/PO FEAK/LogPur-Uideo | FnsecCAuto) 5831 MAXH B-3Bdegz H
2:814-884 | 20588 )/ 300 187/20/F0 FERK/LogPur-Vides  ISmsecCfuto) BE1  MAXH B-Fbders H
3:984- | 620 1 284(~ B8 ) / 3081 T2/8/PO0 PERAK/LogPur-lides  3Smeec(futo) BBE1  MAXH B-%Bdegs H
| ool SUWON Lab Choamber 2 2828 Jul 28 B9:36:57
36
Radicted Emissions - 3 Meters g
Pro ject Number:4789355428 [}
17 Client  Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Low_Below 16
184 Tested by:28895
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Marker Frequency RZ::;Q Det VULB9163_749 Below_1G_Bypass C;;;Z?;Zd QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) [dB] (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 47.15 4.91 Pk 19.8 .8 25.51 40 -14.49 0-360 300 H
2 96.052 12.43 Pk 17.4 1.1 30.93 43.52 -12.59 0-360 300 H
3 253.146 2.33 Pk 19.1 1.8 23.23 46.02 -22.79 0-360 400 H
4 824.3838 91.02 Pk 26.9 3.2 121.12 46.02 75.1 0-360 100 H
5 47.542 9.65 Pk 19.8 .8 30.25 40 -9.75 0-360 100 \
6 96.738 8.01 Pk 17.4 11 26.51 43.52 -17.01 0-360 100 \
7 243.542 4.91 Pk 18.7 1.8 25.41 46.02 -20.61 0-360 300 \
8 824.4288 90.02 Pk 26.9 3.2 120.12 46.02 74.1 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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DATE: AUG 24, 2020

MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

| ool SUWON Lab Choamber 2 2828 Jul 28 IG@:1@:33
36
Radicted Emissions - 3 Meters
Pro ject Number:4789355428 El
17 Client  Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Mid_Below 16
184 Tested by:28895
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1:38-614 1 28k~ BiB ) / 308T2/B/PO FEAK/LogPur-Uideo | FnsecCAuto) 5831 MAXH B-3Bdegz H
2:814-304 | 28k(-548)/ 017/ 26/F0 PERK/LogPur-Uides  esecCAuto) BA21 MM B-dese H
3:984- | 620 1 284(~ B8 ) / 3081 T2/8/PO0 PERAK/LogPur-lides  3Smeec(futo) BBE1  MAXH B-%Bdegs H
| ool SUWON Lab Choamber 2 2828 Jul 28 IG@:1@:33
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Radicted Emissions - 3 Meters
Pro ject Number:4789355428 8
17 Client  Samsun o
Config:EUT / AC Adapter
Mode: Tx_GSM 858_Mid_Below 16
184 Tested by:28895
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Marker Frequency RZ::;Q Det VULB9163_749 Below_1G_Bypass C;;;Z?;Zd QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) [dB] (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 47.836 5.98 Pk 19.8 .8 26.58 40 -13.42 0-360 300 H
2 96.444 12.76 Pk 17.4 1.1 31.26 43.52 -12.26 0-360 300 H
3 379.076 5.34 Pk 21.1 2.2 28.64 46.02 -17.38 0-360 300 H
4 836.6238 88.6 Pk 27.1 3.3 119 46.02 72.98 0-360 100 H
5 47.64 9.97 Pk 19.8 .8 30.57 40 -9.43 0-360 200 \
6 96.444 7.84 Pk 17.4 1.1 26.34 43.52 -17.18 0-360 100 \
7 382.114 3.39 Pk 21.1 2.2 26.69 46.02 -19.33 0-360 400 \
8 836.68 86.57 Pk 27.1 3.3 116.97 46.02 70.95 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (893.8 MHz)

HORIZONTAL PEAK PLOT

| ool SUWON Lab Choamber 2 2828 Jul 28 B8.41:16
36
Radicted Emissions - 3 Meters 4
Pro ject Number:4789355428 @
17 Client  Samsun
Config:EUT / AC Adapter
Mode: Tx_GSM 858_High_Be low 16
184 Tested by:28895
ot ST
E
c 78
=}
N
§
2 B5p-
c “
~
> e T e e S =
2 |
@
z OPk Limit CdBulU/m) T [
39 M
2
260 i
NN st MMM"MWM#‘-‘ MJW
ot
13 ! S e
36 1688 1606
Frequency (MHz2
fange (23 REU/BU Ref/Attn  Detifug Mods = = fupe/tods  Fosition Farge (i) [Er Ref/Altn  Detifvg Mok Susep Fls  Fupsiode Fosition
1:38-614 1 28k~ BiB ) / 308T2/B/PO FEAK/LogPur-Uideo | FnsecCAuto) 5831 MAXH B-3Bdegz H
2:814-304 | 28k(-548)/ 017/ 26/F0 PERK/LogPur-Uides  esecCAuto) BA21 MM B-dese H
3:984- | 620 1 284(~ B8 ) / 3081 T2/8/PO0 PERAK/LogPur-lides  3Smeec(futo) BBE1  MAXH B-%Bdegs H
| ool SUWON Lab Choamber 2 2828 Jul 28 B8.41:16
36
Radicted Emissions - 3 Meters
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Config:EUT / AC Adapter
Mode: Tx_GSM 858_High_Be low 16
184 Tested by:28895
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DATA
Trace Markers
Meter Corrected . . .
Marker Fr?’\t}i'ezl;cy Reading Det VULB9163_749 Belowilé‘;iBypass[ Reading QPk Limit (dBuV/m) NLZE)I n A(Sem;;; H(ig;n Polarity

(dBuv) (dBuv/m)
1 47.64 4.15 Pk 19.8 .8 24.75 40 -15.25 0-360 400 H
2 96.248 12.21 Pk 17.4 11 30.71 43.52 -12.81 0-360 300 H
3 335.564 4.9 Pk 20.4 2.1 27.4 46.02 -18.62 0-360 300 H
4 848.8638 89.18 Pk 27.4 3.3 119.88 46.02 73.86 0-360 100 H
5 47.738 10.61 Pk 19.8 .8 31.21 40 -8.79 0-360 100 \
6 96.346 8.55 Pk 17.4 11 27.05 43.52 -16.47 0-360 100 \
7 333.212 2.64 Pk 20.2 2.1 24.94 46.02 -21.08 0-360 400 \
8 848.83 86.45 Pk 274 3.3 117.15 46.02 71.13 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

7.8. Below 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6 MHz)

HORIZONTAL PEAK PLOT

I’“UL SUWON Lok Chomber 2 26828 Jul 28 1@:31:32
5]
Radicted Emissions - 3 Meters
Pro ject Number:4789355428
17 Client: Samsung
Config:EUT / AC Adapter
Mode: Tx_WCOMA B5 Mid_Below 16
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DATA
Trace Markers
Marker Frequency RZ:;?;Q Det VULB9163_749 Below_1G_Bypass C;é;zﬁ:‘zd QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) [dB] (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 48.032 4.26 Pk 19.8 .8 24.86 40 -15.14 0-360 300 H
2 96.346 13.28 Pk 17.4 1.1 31.78 43.52 -11.74 0-360 300 H
3 353.106 4.63 Pk 20.8 2.1 27.53 46.02 -18.49 0-360 300 H
4 836.4438 70.92 Pk 27.1 3.3 101.32 46.02 55.3 0-360 200 H
5 48.228 9.79 Pk 19.8 .8 30.39 40 -9.61 0-360 100 \
6 96.444 7.06 Pk 17.4 11 25.56 43.52 -17.96 0-360 100 \
7 351.538 3.44 Pk 20.9 2.1 26.44 46.02 -19.58 0-360 400 \
8 837.0963 69.77 Pk 27.1 3.3 100.17 46.02 54.15 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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7.9. Below 1 GHz in the LTE Band 5

LOW CHANNEL(871.4MHz)
| ool SUWON Lab Choamber 2 2828 Jul 28 13:18: B2
38
Radicted Emissions - 3 Meters
Pro ject Number:4789355428
17 Client: Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE B5_Low Below 16
184 o Tested by:28895
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected L . . .
Marker Fr«(alau'—{ezr;cy Reading Det VULB9163_749 Below_z.d%_]Bypass Reading (QdFélL\l;lll‘;I; M(Zlg)m ?s:;st; H(ilr?]?t Polarity

(dBuv) (dBuVv/m)
1 47.64 4.67 Pk 19.8 .8 25.27 40 -14.73 0-360 400 H
2 96.346 12.43 Pk 17.4 1.1 30.93 43.52 -12.59 0-360 300 H
3 375.842 2.95 Pk 21 2.2 26.15 46.02 -19.87 0-360 200 H
4 829.12 67.96 Pk 27 3.2 98.16 46.02 52.14 0-360 100 H
5 47.934 10.02 Pk 19.8 .8 30.62 40 -9.38 0-360 100 \
6 96.444 8.92 Pk 17.4 11 27.42 43.52 -16.1 0-360 100 \
7 376.92 3.34 Pk 21 2.2 26.54 46.02 -19.48 0-360 400 \
8 829.6375 66.01 Pk 27.1 3.3 96.41 46.02 50.39 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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DATE: AUG 24, 2020

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

I""’UL SUWON Lob Chomber 2 2828 Jul 28 13:27:58
38
Radicted Emissions - 3 Meters
Pro ject Number:4789355428
17 Client  Samsun
Config:EUT / AC Adapter
Mode: Tx_LTE BS_Mid_Below 16
184 Tested by:28895
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184 Tested by:28895
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected L . . .
Marker Fr«(alau'—{ezr;cy Reading Det VULB9163_749 Below_z.d%_]Bypass Reading (QdFélL\l;lll‘;I; M(Zlg)m ?s:;st; H(ilr?]?t Polarity

(dBuv) (dBuVv/m)
1 47.542 5.01 Pk 19.8 .8 25.61 40 -14.39 0-360 400 H
2 96.444 12.56 Pk 17.4 1.1 31.06 43.52 -12.46 0-360 300 H
3 576.252 4.09 Pk 24.2 2.7 30.99 46.02 -15.03 0-360 100 H
4 836.6125 66.01 Pk 27.1 3.3 96.41 46.02 50.39 0-360 100 H
5 47.934 10.53 Pk 19.8 .8 31.13 40 -8.87 0-360 100 \
6 96.444 7.95 Pk 17.4 11 26.45 43.52 -17.07 0-360 100 \
7 581.348 5.14 Pk 24.4 2.7 32.24 46.02 -13.78 0-360 100 \
8 836.4888 65.87 Pk 27.1 3.3 96.27 46.02 50.25 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

I""’UL SUWON Lob Chomber 2 2828 Jul 28 13:55:687
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Radicted Emissions - 3 Meters
Pro ject Number:4789355428
17 Client: Samsung
Config:EUT / AC Adapter
Mode: Tx_LTE BS_High_Below 16
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184 o Tested by:28895
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Marker Frequency RZ:(;?nrg Det VULB9163_749 Below_1G_Bypass[ ?;:E;Zd QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) dB] (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 46.66 5.38 Pk 19.8 .8 25.98 40 -14.02 0-360 400 H
2 96.444 12.47 Pk 17.4 1.1 30.97 43.52 -12.55 0-360 300 H
3 242.464 4.65 Pk 18.7 1.8 25.15 46.02 -20.87 0-360 100 H
4 844.15 65.08 Pk 27.2 3.3 95.58 46.02 49.56 0-360 100 H
5 47.542 10.09 Pk 19.8 .8 30.69 40 -9.31 0-360 100 \
6 96.444 7.86 Pk 17.4 1.1 26.36 43.52 -17.16 0-360 100 \
7 247.168 4.36 Pk 18.9 1.8 25.06 46.02 -20.96 0-360 200 \
8 844.465 62.81 Pk 27.2 3.3 93.31 46.02 47.29 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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7.10. Below 1 GHz in the LTE Band 12

LOW CHANNEL(730.5 MHz)

HORIZONTAL PEAK PLOT

W“B_IL SULON Lok Chamber 1 2828 Jul 28 23:58:29
J
Rodiated Emissions — 3 Meters
Project Mumber:4789555428
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Config:EUT / AC Adopter
Mode:Tx LTE BIZ2 Low Below 16
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DATA
Trace Markers
Meter Corrected . . .
Marker Frm:jcy Reading Det VULB9163_750 Below_ld%iBypass[ Reading QPk Limit (dBuVv/m) Ngg;n ?é’g’g H(ilr?]?t Polarity

(dBuv) (dBuVv/m)
1 39.0613 10.82 Pk 18.4 1.7 30.92 40 -9.08 0-360 300 H
2 59.8198 6.86 Pk 18.6 2.1 27.56 40 -12.44 0-360 400 H
3 93.5111 10.55 Pk 16.9 2.6 30.05 43.52 -13.47 0-360 200 H
4 701.2526 68.06 Pk 25.6 7.2 100.86 46.02 54.84 0-360 100 H
5 44.0038 8.32 Pk 19.6 3.2 31.12 40 -8.88 0-360 100 \
6 59.9021 8.53 Pk 18.6 35 30.63 40 -9.37 0-360 100 \
7 117.7294 14.47 Pk 15.8 4.2 34.47 43.52 -9.05 0-360 400 \
8 701.4285 59.41 Pk 25.6 7.2 92.21 46.02 46.19 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

MID CHANNEL (737.5 MHz)

HORIZONTAL PEAK PLOT

'\_‘BUL SUWON Lab Chamber 1 2@ze Jul 28 23:08:58
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|client :Samsun
Config:EUT / AC Adapter
Mode:Tx LTE B12 Mid Below 15
184 : I | Tested by:20806
91
3
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o
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o
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13 i 0000000000680 SRRSO MSPORSSSASPONSE MRS SOSPRROS SRRSO | NN O S S
Elg] =] 1a8a
Frequency (MHzD
Fanga (Hz) REA/UB Raf/Attn  Dat/Avg Fade Sueep Pis A5spa/fds  Fasition Rangs (HHz) REWUBU Fef/Ritn  Det/fvg Hode Seeep Fis  Fwps/Mode Fesition
1:16-563 128k (-6} /0T2/BIFD  PEFK/LogPur-Uideo  11Bnsectiuto) 6881 A 8-Bdege H
2:689-T56 120K(-Bl) /300K 187/20/F0 PERK/LogFur-Uiden  3Sressc(futo) GBI  HEKH 8-36Bdsgs H
3:756- 1888 1284 (BB ) /388K72/8/PD FERK/LogPur-Uideo  dGmsec(iuto) BBAT  WAXH B-36Bdegs H
'\_‘BUL SUWON Lab Chamber 1 2@ze Jul 28 23:08:58
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|Client :Sansung
Config:EUT / AC Adapter
Mode:Tx LTE B12 Mid Below 15
184 : I | Tested by:20806
o a 5 s
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Fanga (HHz) REA/UB Raf/Attn  Dat/Avg Fade Sueep Pt t5spa/fds  Fasition Rangs (HHz) REWUBU Fief/Aitn  Det/fvg Hode ) Fie  Fwps/Mode Fosition
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected . . .
Marker Fr«(a“ju'—{ezr;cy Reading Det VULB9163_750 Below_ld%iBypass[ Reading QPk Limit (dBuV/m) NEE)I” /?ZD?;;? H(ilr?]?t Polarity

(dBuv) (dBuv/m)
1 60.1493 7.38 Pk 18.5 2.1 27.98 40 -12.02 0-360 400 H
2 93.264 10.06 Pk 16.9 2.6 29.56 43.52 -13.96 0-360 400 H
3 114.8463 9.04 Pk 16.4 2.9 28.34 43.52 -15.18 0-360 400 H
4 707.3496 67.9 Pk 25.6 7.2 100.7 46.02 54.68 0-360 100 H
5 60.7259 12.59 Pk 18.4 3.5 34.49 40 -5.51 0-360 100 \
6 92.7698 9.1 Pk 16.7 3.9 29.7 43.52 -13.82 0-360 100 \
7 194.9148 4.46 Pk 18 4.6 27.06 43.52 -16.46 0-360 200 \
8 707.5506 57.16 Pk 25.6 7.2 89.96 46.02 43.94 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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FCC ID: ABLSMG781B

HIGH CHANNEL (744.5 MHz)

HORIZONTAL PEAK PLOT

W“BUL SULON Lok Chamber 1 2@ze Jul 28 22:38:52
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 | Client :Sansun
Config:EUT / AC Adapter
Mode:Tx LTE B12 High Belaw 16
184 : — | Tested by:20896
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Range (MHz) REWABU Ref/dttn  Det/Avg Mode Swesp Ptz 45wpa/Hode  Fosition Ronge (HHz) L Ref/Ritn  Det/Avg Mode Suesp Pis  #Sups/Mode FPosition
12368 120K(-6ll)/BIRT2BIPD.  FERK/LogPur-Uiden  11Bncectiuto) 081 MK B-Bdege H
2:689-T36 128k (-6dB) /303 187/28/P0  PERK/LogFur-Uideo 35nsecChute) 8881 MO B8-36Bdegs H
3:756- 1888 128k (-bdB ) /388L72/8/PD PEP«,‘L:,PurA.idza 45msec (Puto)  BBET MWH B-36Bdegs H
W“BUL SULON Lok Chamber 1 2@ze Jul 28 22:38:52
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|Client :Sansung
Config:EUT / AC Adapter
Mode:Tx LTE B12 High Belaw 16
184 : — | Tested by:20896
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected . . .
Marker Fr?“j:iqcy Reading Det VULB9163_750 Below_ld%iBypass[ Reading QPk Limit (dBuVv/m) lerg)ln /?ZDISLS;] H(ilr?]?t Polarity
(dBuv) (dBuVv/m) 9
1 41.7796 7.15 Pk 19.1 1.8 28.05 40 -11.95 0-360 300 H
2 60.3964 9.66 Pk 185 2.1 30.26 40 9.74 0-360 100 H
3 92.9345 10.49 Pk 16.8 26 29.89 4352 -13.63 0-360 200 H
) 713.2875 67.29 Pk 256 72 100.09 46.02 54.07 0-360 100 H
5 41.6973 136 Pk 19.1 32 35.9 40 41 0-360 100 v
6 59.8198 11.55 Pk 18.6 35 33.65 40 -6.35 0-360 100 v
7 104.3023 11.01 Pk 17.9 4 32.91 4352 -10.61 0-360 100 v
8 713.3629 56.04 Pk 25.6 72 88.84 46.02 42.82 0-360 200 v
Pk - Peak detector
Radiated Emissions
Meter Corrected . . . .
F'?&‘i’;cy Reading Det | VULB9163_750 Be"’a"i;[ljgfyp Reading z;t\"/'/:'; M(ZE)'" A(SZ“St)h H(i'ng;“ Polarity
(dBuVv) (dBuV/m) 9
41.6973 2.59 Qp 19.1 3.2 24.89 40 -15.11 53 100 Vv

Qp - Quasi-Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

7.11. Below 1 GHz in

MID CHANNEL (751.0 MHz)

the LTE Band 13

HORIZONTAL PEAK PLOT

'\_‘B_IL SUWON Lab Chamber 1 2@ze Jul 29 BE:52:55
J
Rodiated Emissions - 3 Meters
Project Mumber 4789555428
17 Client:Samsun
Config:EUT / AC Adapter
Mode:Tx LTE B13 Mid Below 15
184 Tested by:28881
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Frequency (MHzD
Range (1) REU/EU Ref/Atin  Datiivg Fads Sueep Pte ispe/iode  Fazition Range (M) REWUBU Fef/Ritn  Det/fvg Hode Seeep Fie  Fowpe/Mode  Fosition
1:18-7% 128k (-6} /0T2/BIPD  PEFK/LogPur-Uldeo  12nsectiuto) 6881 A 8-Bdege H
2:736-197 120k (-6} (300K 1B7/20/F0 PEFK/Logfur-Uideo  JSnsscChuto) 6281 HAXH 8-3Bdsge H
3:797- 1888 128k (-bdB ) /388L72/8/PD FERK/LogPur-ideo  3Gmsec(iuto)  8BA1 MWH B-36Bdegs H
'\_‘B_IL SUWON Lab Chamber 1 2@ze Jul 29 BE:52:55
J
Rodiated Emissions - 3 Meters
Project Mumber 4789555428
17 Client :Sansung
Config:EUT / AC Adapter
Mode:Tx LTE B13 Mid Below 15
184 Tested by:28881
8
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected . . .
Marker Fr?’\t}:ezl;cy Reading Det VULB9163_750 Belowild(;;iBypass[ Reading QPk Limit (dBuV/m) NZE)IH A(leemguSt; H(ilr?];n Polarity

(dBuv) (dBuv/m)
1 41.3843 2.98 Pk 19 1.8 23.78 40 -16.22 0-360 300 H
2 60.7993 7.08 Pk 18.4 2.1 27.58 40 -12.42 0-360 400 H
3 93.893 9.07 Pk 17 2.6 28.67 43.52 -14.85 0-360 300 H
4 781.811 70.17 Pk 26.8 7.5 104.47 46.02 58.45 0-360 100 H
5 42.6198 9.52 Pk 19.2 3.2 31.92 40 -8.08 0-360 100 \
6 60.711 13.31 Pk 18.4 3.5 35.21 40 -4.79 0-360 100 \
7 92.0398 9.63 Pk 16.5 3.9 30.03 43.52 -13.49 0-360 100 \
8 782.1084 61.25 Pk 26.8 7.5 95.55 46.02 49.53 0-360 200 \

Pk - Peak detector
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ABLSMG781B

7.12. Below 1 GHz in the LTE Band 26

LOW CHANNEL(860.5 MHz)

HORIZONTAL PEAK PLOT

| _‘B_IL SUWON Lab Chamber 1 2@ze Jul 28 19:85:25
J
Rodiated Emissions - 3 Meters
Project Mumber 4789555428
17 Client:Samsun
Config:EUT / AC Adapter
Mode:Tx LTE B26 Low Below 15
184 : I Tested by:2B66 4
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3@ Ted 1apa
Frequency (MHzD
Fange () REU/EU Ref/Atin  Datiivg Fads Sueep Pte ispe/iode  Fazition Rangs (HHz) REWUBU Fef/Ritn  Det/fvg Hode Seeep Fie  Fowpe/Mode  Fosition
1:36-584 128k (-6} /00T2/BIPD  PEFK/LogPur-Uideo  13msectiuto) 6881 A 8-Bdege H
2: 424 120k (-6} (300K 1B7/20/P0 PEFK/Logfur-Uideo  JsnsscChuto) 6281 HAXH 8-36Bdsgs H
3:084- | 388 128k (-bdB ) /388L72/8/PD FERK/LogPur-ideo  3Gmsec(iuto)  8BA1 MWH B-36Bdegs H
| _‘B_IL SUWON Lab Chamber 1 2@ze Jul 28 19:85:25
J
Rodiated Emissions - 3 Meters
Project Mumber 4789555428
17 Client :Sansung
Config:EUT / AC Adapter
Mode:Tx LTE B26 Low Below 15
184 : I Tested by:2B66 ?
o a S S
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REPORT NO: 4789555428-E1V2
FCC ID: ASLSMG781B

DATE: AUG 24, 2020

DATA
Trace Markers
Meter Corrected . . .
Marker Fre’au:ncy Reading Det VULB9163_750 Below_ld%_Bypass[ Reading QPk Limit (dBuV/m) MZE'” AZDImmh Height Polarity
M) (dBuV) ] (dBuV/m) (dB) (Degs) (em)
1 60.3795 8.36 Pk 18.5 2.1 28.96 40 -11.04 0-360 400 H
2 925005 13.06 Pk 16.6 26 32.26 4352 -11.26 0-360 300 H
3 117.1718 10.85 Pk 15.9 2.9 29.65 4352 -13.87 0-360 300 H
4 826.15 66.41 Pk 27.1 7.6 101.11 46.02 55.09 0-360 100 H
5 42,5775 8.12 Pk 19.2 32 30.52 40 -9.48 0-360 100 v
6 60.96 13.23 Pk 18.4 35 3513 40 -4.87 0-360 100 v
7 97.1445 9.43 Pk 17.6 3.9 30.93 4352 12,59 0-360 100 v
8 826.45 63.53 Pk 27.1 7.6 98.23 46.02 5221 0-360 100 v
Pk - Peak detector
Radiated Emissions
Meter Corrected - . . .
Frz\qﬂlir;cy Reading Det | VULB9163 750 Be'oa"i;[lja—]syp Reading %;t\"/'/:)t ’\"(ng)'n A}gemust)h H(‘z'ri;‘t Polarity
(dBuv) (dBuVv/m) 9
60.96 9.72 Qp 18.4 35 31.62 40 -8.38 216 167 \%

Qp - Quasi-Peak detector
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REPORT NO: 4789555428-E1V2
FCC ID: ABLSMG781B

DATE: AUG 24, 2020

MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

1 _‘BUL SUWON Lab Chamber 1 2@ze Jul 28 19:41:85
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|client :Samsun
Config:EUT / AC Adapter
Mode:Tx LTE B26 Mid Below 15
184 | Tested by:20856 y
91
o H
o s e S 6 0560 6 S 5
o H
= :
5
I 65 *“ .......
:
3 52 E |_
3 ]
% QP CdBul) )
K OPk Limit CdBdU/md
. I s S N N N SRS POV I =
] i ]
2b s umwwwﬁ& ! M
vy
b gt ./» | w i
13 ; ; 000 00 S S
3@ Ted 1apa
Frequency (MHzD
Fange () REU/EU Ref/Atin  Datiivg Fads Sueep Pte ispe/iode  Fazition Range (M) REWUBU Fef/Ritn  Det/fvg Hode Seeep Fie  Fowpe/Mode  Fosition
1:36-584 128k (-6} /00T2/BIPD  PEFK/LogPur-Uideo  13msectiuto) 6881 A 8-Bdege H
2:194-24 120k (-6} (300K 1B7/20/P0 PEFK/Logfur-Uideo  JsnsscChuto) 6281 HAXH 8-3Bdsge H
3:084- | 388 128k (-bdB ) /388L72/8/PD FERK/LogPur-ideo  3Gmsec(iuto) BBAT  WAXH B-36Bdegs H
1 _‘BUL SUWON Lab Chamber 1 2@ze Jul 28 19:41:85
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|Client :Sansung
Config:EUT / AC Adapter
Mode:Tx LTE B26 Mid Below 15
184 | Tested by:20856 8
: 9
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected . . .
Marker Fr«(a“ju'—{ezr;cy Reading Det VULB9163_750 Below_ld%iBypass[ Reading QPk Limit (dBuV/m) NEE)I” /?ZD?;;? H(ilr?]?t Polarity

(dBuv) (dBuv/m)
1 60.573 7.48 Pk 18.4 2.1 27.98 40 -12.02 0-360 400 H
2 91.7265 12.31 Pk 16.4 2.6 31.31 43.52 -12.21 0-360 300 H
3 118.0425 10.11 Pk 15.8 2.9 28.81 43.52 -14.71 0-360 300 H
4 831.3 64.2 Pk 27.2 7.7 99.1 46.02 53.08 0-360 200 H
5 60.573 13.05 Pk 18.4 3.5 34.95 40 -5.05 0-360 100 \
6 93.5648 9.89 Pk 16.9 3.9 30.69 43.52 -12.83 0-360 100 \
7 198.9255 4.67 Pk 17.9 4.7 27.27 43.52 -16.25 0-360 400 \
8 831.7625 63.22 Pk 27.2 7.7 98.12 46.02 52.1 0-360 100 \

Pk - Peak detector
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FCC ID: ABLSMG781B

HIGH CHANNEL (892.5 MHz)

HORIZONTAL PEAK PLOT

1 _‘BUL SULON Lok Chamber 1 2@ze Jul 28 22:85:47
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 | Client :Sansun
Config:EUT / AC Adapter
Modz: Tx_LTE 826 High Below 16
184 : I | Tested by:20856 .
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Frequency (MHzD
Range (MHz) REWABU Ref/dttn  Det/Avg Mode Suesp Ptz 45wpa/Hode  Fosition Ronge (HHz) L Ref/Ritn  Det/Avg Mode Suesp Pis  #Sups/Mode FPosition
1-3-80 120k(-Bal)/ ¥BRTABIPD  FERK/Logfur-Uiden 1 ¥neectiutod BBG1 MK B-Bbdegs H
2:084-984 128k (-6dB) /303 187/28/P0  PERK/LogFur-Uideo 35nsecChute) 8881 MO B8-36Bdegs H
3:084- | 388 128k (-bdB ) /388L72/8/PD FERK/LogPur-ideo  3Gmsec(iuto)  8BA1 MWH B-36Bdegs H
1 _‘BUL SULON Lok Chamber 1 2@ze Jul 28 22:85:47
J
i|Redioted Emissions - 3 Meters
i |Project Mumber:4789555428
17 “|Client :Sansung
Config:EUT / AC Adapter
Modz: Tx_LTE 826 High Below 16
184 : I | Tested by:20856 :
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REPORT NO: 4789555428-E1V2 DATE: AUG 24, 2020
FCC ID: ASLSMG781B

DATA
Trace Markers
Meter Corrected . . .
Marker Fr«(a“ju'—{ezr;cy Reading Det VULB9163_750 Below_ld%iBypass[ Reading QPk Limit (dBuV/m) NEE)I” /?ZD?;;? H(ilr?]?t Polarity

(dBuv) (dBuv/m)
1 61.1051 6.53 Pk 18.3 2.1 26.93 40 -13.07 0-360 400 H
2 90.5655 12,5 Pk 15.9 2.6 31 43.52 -12.52 0-360 300 H
3 115.14 9.88 Pk 16.3 2.9 29.08 43.52 -14.44 0-360 300 H
4 846.7625 62.29 Pk 27.4 7.8 97.49 46.02 51.47 0-360 100 H
5 60.3795 13.32 Pk 18.5 3.5 35.32 40 -4.68 0-360 100 \
6 91.2428 11.09 Pk 16.2 3.9 31.19 43.52 -12.33 0-360 100 \
7 103.6268 8.93 Pk 17.9 3.9 30.73 43.52 -12.79 0-360 100 \
8 846.2375 62.8 Pk 27.4 7.8 98 46.02 51.98 0-360 100 \

Pk - Peak detector

END OF TEST REPORT
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